


 



21590

-9-1-11JTABLE OF CONTENTS

ET12K(X)
SUPERCEDES

TITLE DATE SECTION

TABLE OF CONTENTS
ET12K(X) INSTRUCTION MANUAL

SECTION 100 DESCRIPTION & SPECIFICATIONS
21591 INSTALLATION DIMENSIONS - ET12K(X)
21592 21571 BASE MOUNTING DIMENSIONS
21575 CAPACITY CHART - ET12K(X)
16941 TYPICAL REINFORCEMENT FOR MOUNTING CRANE ON TOP OF SERVICE BODY
21594 INSTALLATION DRAWING - 21574 MOUNTING PEDESTAL
22686 INSTALLATION DRAWING - 18500-CD MANUAL OUTRIGGER
13509 INSTALLATION DIMENSIONS - 13500 MANUAL OUTRIGGER SIDE BRACKET
I23961 INSTALLATION DIMENSIONS - 23961 MANUAL OUTRIGGER SIDE BRACKET
I23960 INSTALLATION DIMENSIONS - 23960 MANUAL OUTRIGGER FOLD AWAY TYPE

SECTION 150 SAFETY
850711 SAFETY & HAZARDS - GENERAL
15394 VEHICLE & CRANE ELECTRICAL HAZARD INFORMATION
21580 DECAL PLACEMENT - ET12K(X)
21353 SAFETY DECALS
21354 DECALS FOR ET CRANES
21362 MISCELLANEOUS DECALS - ET12K(X)
21595 MODEL AND CAPACITY DECALS - ET12K(X)

SECTION 200 INSTALLATION
711105 CABLE & BATTERY REQUIREMENTS - ET AND HT CRANES
15660 BATTERY CABLE  INSTALLATION DRAWING
20906-12 ET12KX STABILITY TEST
20907 STABILITY CHART
900530a ET10/12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 1 OF 4)
900530b ET10/12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 2 OF 4)
900530c ET10/12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 3 OF 4)
22245 WIRE ROPE INSTALLATION DRAWING
20872 ADJUSTABLE BOOM REST

SECTION 300 MAINTENANCE & SERVICE
21306 ET12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 4 OF 4)
19963 MINIMUM VOLTAGE TEST
23226 WIREROPE AND HOOK SPECIFICATIONS

SECTION 400 REPLACEMENT PARTS
21597 ET12KX REPLACEMENT PARTS DRAWING
21598 ET12KX REPLACEMENT PARTS LIST
21607 ET12K REPLACEMENT PARTS DRAWING
21608 ET12K REPLACEMENT PARTS LIST
21599 ET12KX REPLACEMENT FASTENER LIST
21600 21515 ELECTRICAL COMPONENT ASSEMBLY
21628 ELECTRICAL SYSTEM SCHEMATIC - ET12KX
21629 ELECTRICAL SYSTEM SCHEMATIC - ET12K
21654 HYDRAULIC SYSTEM COMPONENTS REPLACEMENT PARTS DRAWING
21602 HYDRAULIC SYSTEM SCHEMATIC - ET12KX
21584 16770 SWIVEL TERMINAL ASSEMBLY REPLACEMENT PARTS
22076 22060 REPLACEMENT PARTS - 4 FUNCTION PENDANT CONTROL
22077 22061 REPLACEMENT PARTS - 3 FUNCTION PENDANT CONTROL
21603 21535 BOOM ASSEMBLY REPLACEMENT PARTS DRAWING
21688 21535 BOOM ASSEMBLY REPLACEMENT PARTS LIST
21662 21548 BOOM ASSEMBLY REPLACEMENT PARTS DRAWING
21689 21548 BOOM ASSEMBLY REPLACEMENT PARTS LIST
21741 21556 WINCH REPLACEMENT PARTS DRAWING AND LIST
22689 REPLACEMENT PARTS - 18500-CD MANUAL OUTRIGGER
21604 FIELD SERVICE LABEL KIT - ET12KX
21610 FIELD SERVICE LABEL KIT - ET12K

CINCINNATI, OHIO
MFG., INC.

7-31-08H



SECTION 100

DESCRIPTION

&

SPECIFICATIONS

                 7607100A





















SECTION 150

SAFETY

                8604150



CRANE SAFETY AND HAZARDS
ET CRANES

CAUTIONS
1. INSPECT VEHICLE AND CRANE, INCLUDING OPERATION, PRIOR TO USE DAILY.
2. DO NOT USE THIS EQUIPMENT EXCEPT ON SOLID, LEVEL SURFACE WITH CRANE MOUNTED ON

FACTORY-RECOMMENDED TRUCK.
3. BEFORE OPERATING THE CRANE, REFER TO MAXIMUM LOAD (CAPACITY) CHART ON CRANE FOR

OPERATING (LOAD) LIMITATIONS.
4. DO NOT OPERATE, WALK, OR STAND BENEATH BOOM OR A SUSPENDED LOAD.
5. ATTACH PENDANT CORD SUPPORT SNAP TO ATTACHMENT POINT BEFORE PLUGGING IN PENDANT, IF

SO EQUIPPED.
6. UNPLUG PENDANT AND SHUT OFF MASTER DISCONNECT SWITCH WHEN CRANE NOT IN USE.
7. FOR TRAVEL, BOOM MUST BE IN STOWED POSITION.

DANGER
• THIS CRANE IS NOT A PASSENGER LIFT
• IT IS NOT DESIGNED OR INTENDED TO BE USED TO LIFT, SUPPORT, OR OTHERWISE TRANSPORT

PERSONNEL.

YOU MUST NOT OPERATE THIS CRANE UNLESS
1. YOU HAVE BEEN TRAINED IN THE SAFE OPERATION OF THIS CRANE

AND
2. YOU KNOW AND FOLLOW THE SAFETY AND OPERATING RECOMMENDATIONS CONTAINED IN THE

MANUFACTURER'S MANUALS, YOUR EMPLOYER'S WORK RULES, AND APPLICABLE GOVERNMENT
REGULATIONS.  AN UNTRAINED OPERATOR SUBJECTS HIMSELF AND OTHERS TO DEATH OR SERIOUS
INJURY.

ELECTROCUTION HAZARD
• THIS MACHINE IS NOT INSULATED.
• MAINTAIN SAFE CLEARANCES FROM ELECTRICAL LINES AND APPARATUS.
• YOU MUST ALLOW FOR BOOM SWAY, ROCK OR SAG, AND ELECTRICAL LINE AND LOADLINE

SWAYING.
• THIS LIFTING DEVICE DOES NOT PROVIDE PROTECTION FROM CONTACT WITH OR PROXIMITY TO AN

ELECTRICALLY CHARGED CONDUCTOR.
• YOU MUST MAINTAIN A CLEARANCE OF AT LEAST 10 FEET BETWEEN ANY PART OF THE CRANE,

LOADLINE, OR LOAD, AND ANY ELECTRICAL LINE OR APPARATUS CARRYING UP TO 50,000 VOLTS.
ADDITIONAL CLEARANCE IS REQUIRED FOR VOLTAGES IN EXCESS OF 50,000 VOLTS.  REFER TO
DRAWING 15394 FOR ADDITIONAL INFORMATION.

• DEATH OR SERIOUS INJURY WILL RESULT FROM CONTACT OR INADEQUATE CLEARANCE.

850711
C150

7-29-03G

4-18-08HINSTALLATION DWG

ELECTRIC CRANES
SUPERCEDES

TITLE DATE SECTION

CINCINNATI, OHIO
MFG., INC.















SECTION 200

INSTALLATION

                7607200A



TITLE SECTION

711105

IMPORTANT

ADEQUATE WIRING IMPERATIVE FOR PROPER OPERATION

1. PROPER GROUND PATH - SEE DWG 15660

2. CURRENT DRAW IS SEVERAL HUNDRED AMPERES -
ADEQUATE WIRE SIZE AND BATTERY CAPACITY IS ABSOLUTELY
ESSENTIAL (SEE CHART BELOW.)

* INCLUDES GROUND CABLE

** CCA=COLD CRANKING AMPS AT 0' F.
THE CCA RATING IS A MEASURE OF THE ABILITY OF THE BATTERY TO DELIVER A HIGH CURRENT FOR A SHORT PERIOD OF TIME.

*** RC=RESERVE CAPACITY IN MINUTES AT 25 AMPS AND 80' F.
THE RC RATING IS A MEASURE OF THE PERIOD OF TIME THE BATTERY CAN SUPPLY A GIVEN CURRENT WITHOUT RECHARGING.

MINIMUM WIRE GAUGE AND BATTERY SIZE

MODEL TOTAL LENGTH OF CABLE (FT)* 12 VOLT BATTERY REQUIREMENTS

0-20 21-25 26-30 31-40 41-50 51-60 61-70 71-80 CCA (A)** RC (MIN)***

CE6K
CT2000
CT2003/4/5 #4 #4 #2 #2 #1 #0 #0 #00 350 100
DT7K

ET5500MPB
ET5500R
ET6KMPB #2 #2 #1 #0 #00 NOT RECOMMENDED 450 100
ET6KR
ET8K
ET10K
ET12K

ET8KX
ET10KX #2 #2 #1 #0 #00 NOT RECOMMENDED 550 150
ET12KX

ET25K SEE DRAWING I24600 FOR CABLE AND BATTERY REQUIREMENTS
ET25KX

CABLE & BATTERY 8-2-06S C200

CE, CT, DT, & ET 8-10-00R

DATE

SUPERCEDES
CINCINNATI, OHIO
MFG., INC.



15
66

0
C

20
0

8-
2-

06
F

4-
18

-0
8G

IN
S

T
A

L
L

A
T

IO
N

 -
 B

A
T

T
E

R
Y

 C
A

B
L

E

W
IN

C
H

 &
 C

R
A

N
E

S
U

P
E

R
C

E
D

E
S

T
IT

L
E

D
A

T
E

S
E

C
T

IO
N

C
IN

C
IN

N
A

T
I, 

O
H

IO
M

A
N

U
F

A
C

T
U

R
IN

G
, I

N
C

.

Im
po

rt
an

t: 
T

he
 c

ra
ne

 m
us

t m
ak

e 
co

nn
ec

tio
n 

w
ith

 th
e 

ne
ga

tiv
e 

of
 th

e 
ba

tte
ry

.  
T

o 
in

su
re

 th
is

,
in

st
al

l a
 #

2 
ga

ug
e 

gr
ou

nd
in

g 
st

ra
p 

fr
om

 th
e 

en
gi

ne
 to

 th
e 

tr
uc

k 
fr

am
e 

(r
eq

ui
re

d 
if 

ne
ga

tiv
e 

fr
om

ba
tte

ry
 is

 c
on

ne
ct

ed
 to

 th
e 

en
gi

ne
.)

  A
ls

o,
 in

st
al

l a
 #

2 
ga

ug
e 

gr
ou

nd
in

g 
st

ra
p 

fr
om

 th
e 

cr
an

e
ba

se
 to

 th
e 

tr
uc

k 
fr

am
e,

 in
cl

ud
ed

 w
ith

 e
le

ct
ric

 c
ra

ne
s.

F
ai

lu
re

 to
 a

cc
om

pl
is

h 
th

e 
ab

ov
e 

m
en

tio
ne

d 
st

ep
s 

m
ay

 re
su

lt 
in

 in
te

rm
itt

en
t o

pe
ra

tio
n 

of
el

ec
tr

ic
 c

ra
ne

.

M
as

te
r d

is
co

nn
ec

t
sw

itc
h 

ne
ce

ss
ar

y
fo

r s
af

et
y 

(lo
ca

te
fo

r e
as

y 
ac

ce
ss

)

E
ng

in
e 

to
tr

uc
k 

fr
am

e

A
tta

ch
 c

ab
le

 to
 b

at
te

ry
 te

rm
in

al

F
us

e 
or

 c
irc

ui
t b

re
ak

er
 (P

/N
 1

94
17

) r
ec

om
m

en
de

d.
Lo

ca
te

 a
s 

cl
os

e 
to

 b
at

te
ry

 a
s 

is
 p

ra
ct

ic
al

.

E
T6

K
R

sh
ow

n

B
at

te
ry

 *

P
ow

er
 u

ni
t c

ab
le

 *

* 
N

ot
e:

  S
ee

 D
w

g 
19

95
9

fo
r r

ec
om

m
en

de
d 

ba
tte

ry
an

d 
ca

bl
e 

sp
ec

ifi
ca

tio
ns







SUPERCEDES

TITLE DATE SECTION

CINCINNATI, OHIO
MFG., INC.

CRANE OPERATION AND MAINTENANCE INSTRUCTIONS
ET8K(X), ET10KX, ET12K(X)

SAFETY
Before operating this crane, read and understand these instructions, the 850711 Crane Safety and
Hazards Information Sheet, and review all safety & instruction labels on the crane.

CRANE INSPECTION
Before operating this crane, inspect for wear, damage, or oil leakage.  After the wire rope has been
run out, check for wear, kinks, and broken strands.  Check the hook and safety latch for damage.
Correct any problems before using the crane.

CAPACITY
Before operating this crane, review the capacity diagrams on the 891014 Capacity Information Sheet
as well as the capacity charts on the sides of the boom to relate the load to be lifted to the boom
length and angle.  The boom angle is shown by a gravity arrow.

SNATCH BLOCK
If the load exceeds 1600 lbs. for the ET8K(X) and ET10K(X) or 1750 lbs. for the ET12K(X) or if
reduced winching speed for better control of smaller loads is required, use the snatch block to rig
the crane for two part line operation.  Refer to drawing 21701, 17450 or 21575 for this.

CONTROLS
This crane is operated by a remote control pendant.  The pendant should be unplugged and stored
in a compartment or the cab when the crane is not in use.

Before plugging the pendant in, inspect the plug, socket, cord, pendant head, and switches for
damage.  Actuate all four switches both ways to verify that they all have the same feel and sound
and that they return to the center position.

Plug the pendant into the socket on the right side of the crane and snap the strain relief tether to the
crane housing.

Turn on the Master Disconnect Switch.  Use "Winch Down" to release tension on the wire rope to
unhook it from storage tie down position.

Use "Boom Up" to elevate the boom from the boom rest position.

Check all control functions to see that they are working correctly.

900530a
C200

7-27-06D

8-2-06EINSTALLATION DWG

ET8/10/12K(X)



SUPERCEDES

TITLE DATE SECTION

CINCINNATI, OHIO
MFG., INC.

900530b
C200

5-26-06C

5-27-06DINSTALLATION DWG

CONTROL FUNCTIONS
WINCH "UP" and "DOWN" - Raises and lowers the load with the wire rope.

POWER ELEVATION - "Up" raises the boom elevation by operating the valves and the
electric hydraulic power unit.  "Down" operates a solenoid release valve mounted on the
cylinder to lower the load and/or boom by gravity at a controlled rate.  A check valve on the
cylinder prevents the boom from coming down if a hose breaks.  A flow control valve controls
lowering rate.

POWER EXTENSION - "Out" and "In" extend and retract boom 4 ft. under power.  A pilot
operated check valve on the boom prevents the boom retracting without hydraulic power or if a
hose should break.  A flow control valve controls retract rate under load.

POWER ROTATION - "L" & "R" control direction of rotation.  The ET8KX, ET10KX or ET12KX
can be rotated continuously thru 360 degrees or more.  There are no internal restrictions on the
number of rotations in any direction.

CONTROL PRIORITY SYSTEM - As a built in safety feature, the operator can perform only one
major and one minor function at any one time.  Major functions are rotation, winching up of a
load, and elevating, extending and retracting the boom.  Minor functions are winching down,
and lowering the boom.

a. "Winch Up" has priority over "Boom Up", "Boom Out & In", and "Rotation"

b. "Boom Up" has priority over "Boom Out & In", and "Rotation".

c. "Boom Out & In" have priority over "Rotation".

d. "Boom Down" and "Winch Down" can be operated with any function.

CRANE OPERATION
Avoid rapid reversal of the Winch and Rotation Control Switches.  The high inrush current to
the motors during reversal can reduce the life of the contactors and the motor brushes and
commutators.

When operating "Winch Up", "Boom Down" or "Boom Out" always maintain clearance
between the boom head and the snatch block or hook.

Do not lift or drag a load sideways using any of the crane functions.  The boom has much lower
bending strength sideways than in the vertical direction.

ET8/10/12K(X)



SUPERCEDES

TITLE DATE SECTION

CINCINNATI, OHIO
MFG., INC.

900530c
C200

5-26-06C

5-27-06DINSTALLATION DWG

OVERLOAD ALARM SYSTEMS (OPTIONAL)
This crane may be equipped with an optional overload alarm system.

1. Overload alarm horn sounds if rated load is exceeded at any reach.

2. If alarm sounds, RAISE Boom or LOWER Winch to remove overload.

3. Always RAISE Boom slightly before lifting load - Warning system INOPERATIVE when
cylinder is completely bottomed.

4. Alarm can be tested by raising Boom against UP limit stop.

MANUAL TELESCOPIC BOOM
The 6' to 14' and the 7' to 15' boom have a 4' manual telescoping section in addition to the 4'
power extension.  A toggle pin locks the boom into either the extended or retracted position.

TRUCK SETUP & OUTRIGGERS
1.  The truck should be parked on ground that is as level and as firm as possible when using

the crane.

2.  The center of the crane should be positioned close enough to the job so that it can be
operated at a reach that puts the load within the rated capacity of the crane.

3.  Set the vehicle parking brake and put the vehicle transmission in "park" or a low gear
unless the engine is to be left running.

4.  Deploy the outriggers to help stabilize the vehicle against rocking or overturning when lifting
with the crane.

PREPARATION FOR TRAVEL
1.  Return the outriggers to the stowed position.  Install and secure all pins.

2.  Stow the crane boom in the boom support.

3.  Hook the winch line to a tie down point on the body or pedestal and apply tension.

4.  TURN OFF THE MASTER DISCONNECT SWITCH.

5.  Unplug the control pendant and store in a body compartment or the cab.

• The pendant (or receiver) plug must be un-
plugged from the crane socket and the Master
Disconnect (power) switch must be turned "off"
when the crane is not in use!  Leaving the pendant
(or receiver) connected and the power on when
not in use may result in dangerous, unintentional
activation of the crane functions."

ET8/10/12K(X)



22
24

5
C

20
0

2-
26

-0
8F

W
IR

E
 R

O
P

E
 IN

S
T

A
L

L
A

T
IO

N
 D

R
A

W
IN

G

E
T

8K
 A

N
D

 L
A

R
G

E
R

 C
R

A
N

E
S

S
U

P
E

R
C

E
D

E
S

T
IT

L
E

D
A

T
E

S
E

C
T

IO
N

C
IN

C
IN

N
A

T
I, 

O
H

IO
M

A
N

U
F

A
C

T
U

R
IN

G
, I

N
C

.

S
T

E
P

 1
:

U
N

W
IN

D
 C

O
IL

 O
F

 W
IR

E
 R

O
P

E
 B

Y
'R

O
LL

IN
G

' A
LO

N
G

 T
H

E
 F

LO
O

R
. T

H
IS

W
IL

L 
P

R
E

V
E

N
T

 'K
IN

K
IN

G
'.

S
T

E
P

 2
:

IN
S

E
R

T
 W

IR
E

 R
O

P
E

 E
N

D
 T

H
R

O
U

G
H

A
N

T
I-

T
W

O
-B

LO
C

K
 W

E
IG

H
T

.

S
T

E
P

 3
:

IN
S

E
R

T
 W

IR
E

 R
O

P
E

 E
N

D
 IN

T
O

 P
O

C
K

E
T

O
P

E
N

IN
G

 O
N

 W
IN

C
H

 A
N

D
 T

H
R

O
U

G
H

W
E

D
G

E
 P

O
C

K
E

T
 A

S
 S

H
O

W
N

 IN
 (F

IG
 1

).

C
A

U
T

IO
N

:
IF

 T
H

E
 W

IR
E

 R
O

P
E

 IS
 N

O
T

 IN
S

T
A

LL
E

D
F

O
R

 T
H

E
 C

O
R

R
E

C
T

 D
R

U
M

 R
O

T
A

T
IO

N
,

T
H

E
 W

IN
C

H
 B

R
A

K
E

 V
A

LV
E

 W
IL

L 
N

O
T

H
O

LD
 T

H
E

 L
O

A
D

.

C
A

U
T

IO
N

:
T

H
E

R
E

 M
U

S
T

 A
LW

A
Y

 B
E

 A
T

 L
E

A
S

T
(3

) T
U

R
N

S
 O

F
 W

IR
E

 R
O

P
E

 O
N

 T
H

E
W

IN
C

H
 D

R
U

M
 W

H
IL

E
 U

N
D

E
R

 L
O

A
D

.

N
O

T
E

:
S

O
M

E
 W

IN
C

H
E

S
 W

IL
L 

B
E

 S
U

P
P

LI
E

D
W

IT
H

 A
 H

E
X

 N
U

T
 IN

 L
IE

U
 O

F
 A

 W
E

D
G

E
F

O
R

 IN
S

T
A

LL
IN

G
 T

H
E

 W
IR

E
 R

O
P

E
.

W
IR

E
 R

O
P

E
 IN

S
TA

LL
A

T
IO

N

8-
18

-0
9G

   
   

 F
IG

 1





SECTION 300

MAINTENANCE

&

SERVICE

                7607300A









SECTION 400

PARTS

                7607400A





21
59

8
C

40
0

11
-3

0-
07

C

5-
7-

08
D

R
E

P
L

A
C

E
M

E
N

T
 P

A
R

T
S

E
T

12
K

X
-7

/1
5

S
U

P
E

R
C

E
D

E
S

T
IT

L
E

D
A

T
E

S
E

C
T

IO
N

1
21

53
5

B
O

O
M

 F
IN

A
L 

A
S

S
E

M
B

LY
 - 

E
T

12
K

X
2

20
87

3
H

Y
D

R
A

U
LI

C
 P

O
W

E
R

 U
N

IT
3

21
55

6
W

IN
C

H
4

21
61

6
U

P
P

E
R

 H
O

U
S

IN
G

 A
S

S
E

M
B

LY
5

21
54

0
P

IV
O

T
 P

IN
 - 

M
A

IN
 B

O
O

M
 P

IV
O

T
6

21
61

4
M

A
N

IF
O

LD
 W

/ V
A

LV
E

S
 &

 C
O

IL
S

7
21

62
1

C
R

A
N

E
 C

O
V

E
R

 W
E

LD
E

D
 A

S
S

E
M

B
LY

8
21

51
5

E
LE

C
T

R
IC

A
L 

C
O

M
P

O
N

E
N

T
 A

S
S

E
M

B
LY

9
21

54
6

P
IN

 - E
LE

V
A

T
IO

N
 C

Y
LI

N
D

E
R

 B
A

S
E

10
21

50
6

S
W

IV
E

L 
P

IG
T

A
IL

 C
A

N
D

LE
S

T
IC

K
 A

S
S

E
M

B
LY

11
21

73
5

R
O

T
A

T
IO

N
 D

R
IV

E
 S

Y
S

T
E

M
12

21
18

5
R

O
T

A
T

IO
N

 G
E

A
R

 G
U

A
R

D
13

-
-

14
21

54
7

B
O

O
M

 P
IV

O
T

 P
IN

15
!S

R
N

G
-1

13
S

N
A

P
 R

IN
G

 1
-1

/8
"

16
21

62
4

P
LA

T
E

, C
O

V
E

R
 R

E
A

R
17

21
63

8
R

E
A

R
 C

O
V

E
R

18
-

-
19

21
54

3
E

LE
V

A
T

IO
N

 C
Y

LI
N

D
E

R
20

16
14

3-
1 

*
M

O
T

O
R

 C
O

V
E

R
21

20
67

0
S

W
IV

E
L 

S
N

A
T

C
H

 B
LO

C
K

22
21

63
9

W
IR

E
 R

O
P

E
 A

S
S

E
M

B
LY

 - 
1/

4"
 X

 6
5F

T
23

19
37

7-
1

A
N

T
I 2

 B
LO

C
K

 W
E

IG
H

T
 A

S
S

E
M

B
LY

24
!S

R
N

G
-1

25
S

N
A

P
 R

IN
G

 - 
1-

1/
4"

25
-

-
26

-
-

27
-

-
28

-
-

29
-

-

IT
E

M
 #

P
A

R
T

 #
D

E
S

C
R

IP
T

IO
N

IT
E

M
 #

P
A

R
T

 #
D

E
S

C
R

IP
T

IO
N

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

R
E

P
LA

C
E

M
E

N
T

 P
A

R
T

S
 D

W
G

 R
E

F
 2

15
97

* R
E

P
LA

C
E

M
E

N
T

 P
A

R
T

S
 S

E
N

D
 1

61
43

-3

C
IN

C
IN

N
A

T
I, 

O
H

IO
M

A
N

U
F

A
C

T
U

R
IN

G
, I

N
C

.





21
60

8
C

40
0

3-
25

-1
0E

R
E

P
L

A
C

E
M

E
N

T
 P

A
R

T
S

E
T

12
K

-7
/1

5
S

U
P

E
R

C
E

D
E

S

T
IT

L
E

D
A

T
E

S
E

C
T

IO
N

1
21

54
8

B
O

O
M

 F
IN

A
L 

A
S

S
E

M
B

LY
 - 

E
T

12
K

2
20

87
3

H
Y

D
R

A
U

LI
C

 P
O

W
E

R
 U

N
IT

3
21

55
6

W
IN

C
H

4
21

61
6

U
P

P
E

R
 H

O
U

S
IN

G
 A

S
S

E
M

B
LY

5
21

54
0

P
IV

O
T

 P
IN

 - 
M

A
IN

 B
O

O
M

 P
IV

O
T

6
21

61
5

M
A

N
IF

O
LD

 W
/ V

A
LV

E
S

 &
 C

O
IL

S
7

21
62

1
E

LE
C

T
R

IC
A

L 
P

A
N

E
L 

S
H

IE
LD

8
21

51
5

E
LE

C
T

R
IC

A
L 

C
O

M
P

O
N

E
N

T
 A

S
S

E
M

B
LY

9
21

54
6

P
IN

 - E
LE

V
A

T
IO

N
 C

Y
LI

N
D

E
R

 B
A

S
E

10
21

50
6

S
W

IV
E

L 
P

IG
T

A
IL

 C
A

N
D

LE
S

T
IC

K
 A

S
S

E
M

B
LY

11
21

73
5

R
O

T
A

T
IO

N
 D

R
IV

E
 S

Y
S

T
E

M
12

21
18

5
R

O
T

A
T

IO
N

 G
E

A
R

 G
U

A
R

D
13

21
74

5
E

LE
V

A
T

IO
N

 C
Y

LI
N

D
E

R
14

21
54

7
B

O
O

M
 P

IV
O

T
 P

IN
15

!S
R

N
G

-1
13

S
N

A
P

 R
IN

G
 1

-1
/8

"
16

21
62

4
P

LA
T

E
, C

O
V

E
R

 R
E

A
R

17
16

14
3-

1 
*

M
O

T
O

R
 C

O
V

E
R

18
20

67
0

S
W

IV
E

L 
S

N
A

T
C

H
 B

LO
C

K
19

21
63

9
W

IR
E

 R
O

P
E

 A
S

S
E

M
B

LY
 - 

1/
4"

 X
 6

5F
T

20
19

37
7-

1
A

N
T

I 2
 B

LO
C

K
 W

E
IG

H
T

 A
S

S
E

M
B

LY
21

!S
R

N
G

-1
25

S
N

A
P

 R
IN

G
 1

-1
/4

"
22

21
63

8
R

E
A

R
 C

O
V

E
R

74
-

-
75

-
-

76
-

-
77

-
-

78
-

-
79

-
-

80
-

-

IT
E

M
 #

P
A

R
T

 #
D

E
S

C
R

IP
T

IO
N

IT
E

M
 #

P
A

R
T

 #
D

E
S

C
R

IP
T

IO
N

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

R
E

P
LA

C
E

M
E

N
T

 P
A

R
T

S
 D

W
G

 R
E

F
 2

16
07

* R
E

P
LA

C
E

M
E

N
T

 P
A

R
T

S
 S

E
N

D
 1

61
43

-3

C
IN

C
IN

N
A

T
I, 

O
H

IO
M

A
N

U
F

A
C

T
U

R
IN

G
, I

N
C

.

  
 1

-2
5-

10
D



21599
C400

5-11-07A

5-8-08BREPL. FASTENERS LIST

ET12KX
SUPERCEDES

TITLE DATE SECTION

!HHCS03118063 HEX HEAD CAP SCREW 5/16-18 X 5/8" 1 GROUND STRAP ON CANDLESTICK
!LWSH-031 LOCK WASHER - 5/16 1 GROUND STRAP ON CANDLESTICK
!LWSH-031-STAR STAR LOCKWASHER - 5/16 EXTERNAL 1 GROUND STRAP ON CANDLESTICK
!HHCS02520063-F HHCS 1/4-20 X 5/8" - SELF TAPPING 3 CANDLESTICK TO BASE
!ZERK01327NPT STRAIGHT GREASE FITTING 1 SLEWING RING
!SHCS03816050 SOCKET HEAD CAP SCREW 3/8-16 X 1/2" 2 SLEWING RING
!HHCS06311350 HEX HEAD CAP SCREW 5/8-11 X 3-1/2" 15 UPPER HOUSING TO RING (TORQUE TO 150 FT/LB)
!LWSH-063 LOCK WASHER - 5/8" 15 LOWER BASE TO RING
!FWSH-038 FLAT WASHER - 3/8" 4 HYDRAULIC POWER UNIT
!LWSH-038 LOCK WASHER - 3/8" 4 HYDRAULIC POWER UNIT
!HNUT-03816 HEX NUT - 3/8-16 4 HYDRAULIC POWER UNIT
!LWSH-031-STAR STAR LOCKWASHER - 5/16 EXTERNAL 2 HOUSING GROUNDS
!PHCS#0832050 PAN HEAD SCREW#8-32X1/2" 4 PENDANT PLUG CASE
!LWSH-#08 LOCK WASHER - #8 4 PENDANT PLUG CASE
!PHCS#1032038 PAN HEAD SCREW#10-32 X 3/8" 2 TOP POSITION SWITCH
!LWSH-#10 LOCKWASHER - #10 2 TOP POSITION SWITCH
!HNUT-#10-32 HEX NUT - #10-32 2 TOP POSITION SWITCH
!UNUT-02520 U-NUT 1/4-20 5 GUARD RING ON HOUSING BASE
!HHCS02520075 HEX HEAD CAP SCREW 1/4-20 X 3/4" 5 LOWER RING GUARD
!FWSH-025 FLAT WASHER 1/4" 5 LOWER RING GUARD
!LWSH-025 LOCK WASHER 1/4" 5 LOWER RING GUARD
!HHCS02520063-F HHCS 1/4-20 X 5/8" - SELF TAPPING 2 HOUSING SIDE COVER
!HHCS03118075-F HHCS 5/16-18 X 3/4" - SELF TAPPING 4 UPPER REAR HOUSING COVER
!HHCS02520050-F HHCS 1/4-20 X 1/2" - SELF TAPPING 3 LOWER REAR HOUSING COVER
!HHCS02520063-F HHCS 1/4-20 X 5/8" - SELF TAPPING 3 ELECTRICAL PANEL
!LWSH-025-STAR STAR LOCKWASHER - 1/4 EXTERNAL 2 ELECTRICAL PANEL
14775 RUBBER GROMET 1/2" ID 3 HOUSING PUMP SIDE
14883 RUBBER GROMET 3/8" ID 2 HOUSING BOOM SIDE
!HNUT-02520 HEX NUT - 1/4-20 2 WINCH TERMINAL SPACER
!HHCS03118075-F HHCS 5/16-18 X 3/4" 2 VALVE BLOCK GROUNDS
!SRNG-125 EXTERNAL SNAP RING 1-1/4" 1 MAIN BOOM PIVOT PIN
!HHCS02500075 HEX HEAD CAP SCREW - 1/4-20 X 3/4" 2 VALVE BLOCK
!LWSH-025 LOCK WASHER - 1/4" 2 VALVE BLOCK
!FNUT-02520 FLANGE NUT - 1/4-20 2 VALVE BLOCK
!HHCS02520075 HEX HEAD CAP SCREW 1/4-20 X 3/4" 1 TOP ANGLE BOOM SWITCH BRACKET
!LWSH-025 LOCKWASHER - 1/4" 1 TOP ANGLE BOOM SWITCH BRACKET
!FNUT-02520 FLANGE NUT - 1/4-20 2 TOP ANGLE BOOM SWITCH BRACKET
25019 HOLE PLUG - 7/8 DIA. 1 HOUSING SIDE COVER / TOP
25019 HOLE PLUG - 7/8 DIA. 1 HOUSING BASE - GREASE HOLE

PART NUMBER DESCRIPTION QTY LOCATION/FUNCTION

FASTENER LIST FOR ET12KX

CINCINNATI, OHIO
MFG., INC.















9-
28

-1
2B

(I
N

S
ID

E
V

IE
W

O
F

P
E

N
D

A
N

T
C

O
N

T
R

O
L

W
/R

E
A

R
C

O
V

E
R

R
E

M
O

V
E

D
)

C
O

R
D

R
E

P
L

A
C

E
M

E
N

T
IN

S
T

R
U

C
T

IO
N

S

N
O

T
E

1)
W

IR
E

T
E

R
M

IN
A

L
S

T
O

B
E

IN
S

T
A

L
L

E
D

'A
F

T
E

R
'R

O
U

T
IN

G
R

E
P

L
A

C
E

M
E

N
T

C
O

R
D

A
S

S
Y

T
H

R
O

U
G

H
P

E
N

D
A

N
T

H
E

A
D

A
N

D
P

L
U

G
H

O
U

S
IN

G
.

N
O

T
E

2)
T

O
G

G
L

E
S

W
IT

C
H

JU
M

P
E

R
W

IR
E

S
N

O
T

S
H

O
W

N
F

O
R

C
L

A
R

IT
Y

.

N
O

T
E

3)
S

T
O

W
O

R
C

U
T

-B
A

C
K

U
N

U
S

E
D

W
IR

E
S

.

9-
6-

11
A

B
L

U
E

-
B

O
R

E
D

/B
L

A
C

K
-

B
I

1

2
3

3

D
E

S
C

R
IP

T
IO

N
Q

T
Y

IT
E

M
P

A
R

T
N

O
.

B
L

A
C

K
-

H
Y

D
.P

O
W

E
R

U
N

IT

B
L

U
E

/B
L

A
C

K
-

B
U

R
E

D
-

R
L

Y
E

L
L

O
W

-
W

U

O
R

A
N

G
E

-
12

V
+

B
R

O
W

N
-

B
D

B
R

O
W

N
/R

E
D

-
R

R
Y

E
L

L
O

W
/B

L
A

C
K

-
W

D

P
L

U
G

-
B

A
C

K
S

ID
E

V
IE

W

C
IN

C
IN

N
A

T
I,

O
H

IO
M

A
N

U
F

A
C

T
U

R
IN

G
,I

N
C

.

T
IT

L
E

S
U

P
E

R
S

E
D

E
S

S
E

C
T

IO
N

D
A

T
E

R
E

P
L

A
C

E
M

E
N

T
P

A
R

T
S

D
R

A
W

IN
G

C
40

0

R
O

T
A

T
IO

N
L

E
F

T
-

R
E

D
(2

)

W
IN

C
H

U
P

-
Y

E
L

L
O

W
(1

)

W
IN

C
H

D
O

W
N

-
Y

E
L

L
O

W
/B

L
A

C
K

(6
)

12
V

+
-

O
R

A
N

G
E

(1
0)

12
V

+
-

O
R

A
N

G
E

(1
0)

B
O

O
M

U
P

-
B

L
U

E
/B

L
A

C
K

(3
)

H
Y

D
.P

O
W

E
R

U
N

IT
-

B
L

A
C

K
(5

)

B
O

O
M

O
U

T
-

B
L

U
E

(4
)

B
O

O
M

IN
-

R
E

D
/B

L
A

C
K

(9
)

S
P

D
T

M
O

M
E

N
T

A
R

Y
T

O
G

G
L

E
S

W
IT

C
H

22
08

1
4

12
1

19
42

6
P

L
U

G
C

A
S

E
-

10
+

1
P

O
L

E
M

A
L

E
IN

S
E

R
T

-
10

+
1

P
O

L
E

19
42

7
1

3

22
06

0
P

E
N

D
A

N
T

(S
T

A
N

D
A

R
D

C
T

R
L

)
22

07
6

25
F

E
E

T
,1

1
C

O
N

D
U

C
T

O
R

22
06

0
P

E
N

D
A

N
T

(4
-

S
W

IT
C

H
)

B
O

O
M

D
O

W
N

-
B

R
O

W
N

(8
)

R
O

T
A

T
IO

N
R

IG
H

T
-

B
R

O
W

N
/R

E
D

(7
)

D
P

D
T

M
O

M
E

N
T

A
R

Y
T

O
G

G
L

E
S

W
IT

C
H

22
15

2
3

4

4



25
F

E
E

T
,1

1
C

O
N

D
U

C
T

O
R

22
07

7
22

06
1

P
E

N
D

A
N

T
(S

T
A

N
D

A
R

D
C

T
R

L
)

3
1

19
42

7
M

A
L

E
IN

S
E

R
T

-
10

+
1

P
O

L
E

P
L

U
G

C
A

S
E

-
10

+
1

P
O

L
E

19
42

6
1

2 1
1

22
08

1
S

P
D

T
M

O
M

E
N

T
A

R
Y

S
W

IT
C

H

H
Y

D
.P

O
W

E
R

U
N

IT
-

B
L

A
C

K
(5

)

B
O

O
M

U
P

-
G

R
E

E
N

(3
)

W
IN

C
H

U
P

-
Y

E
L

L
O

W
(1

)

R
O

T
A

T
IO

N
L

E
F

T
-

R
E

D
(2

)

C
40

0
R

E
P

L
A

C
E

M
E

N
T

P
A

R
T

S
D

R
A

W
IN

G
D

A
T

E
S

E
C

T
IO

N

S
U

P
E

R
S

E
D

E
S

T
IT

L
E

M
A

N
U

F
A

C
T

U
R

IN
G

,I
N

C
.

C
IN

C
IN

N
A

T
I,

O
H

IO

P
L

U
G

-
B

A
C

K
S

ID
E

V
IE

W

W
H

IT
E

-
W

D
G

R
A

Y
-

R
R

B
R

O
W

N
-

B
D

B
L

U
E

-
12

V
+

Y
E

L
L

O
W

-
W

U
R

E
D

-
R

L
G

R
E

E
N

-
B

U

B
L

A
C

K
-

H
Y

D
.P

O
W

E
R

U
N

IT

P
A

R
T

N
O

.
IT

E
M

Q
T

Y
D

E
S

C
R

IP
T

IO
N

3

3
2

1

9-
6-

11
A

N
O

T
E

3)
S

T
O

W
O

R
C

U
T

-B
A

C
K

U
N

U
S

E
D

W
IR

E
S

.

N
O

T
E

2)
T

O
G

G
L

E
S

W
IT

C
H

JU
M

P
E

R
W

IR
E

S
N

O
T

S
H

O
W

N
F

O
R

C
L

A
R

IT
Y

.

N
O

T
E

1)
W

IR
E

T
E

R
M

IN
A

L
S

T
O

B
E

IN
S

T
A

L
L

E
D

'A
F

T
E

R
'R

O
U

T
IN

G
R

E
P

L
A

C
E

M
E

N
T

C
O

R
D

A
S

S
Y

T
H

R
O

U
G

H
P

E
N

D
A

N
T

H
E

A
D

A
N

D
P

L
U

G
H

O
U

S
IN

G
.

C
O

R
D

R
E

P
L

A
C

E
M

E
N

T
IN

S
T

R
U

C
T

IO
N

S
(I

N
S

ID
E

V
IE

W
O

F
P

E
N

D
A

N
T

C
O

N
T

R
O

L
W

/R
E

A
R

C
O

V
E

R
R

E
M

O
V

E
D

)

9-
28

-1
2B

22
06

1
P

E
N

D
A

N
T

(3
-S

W
IT

C
H

)

B
O

O
M

D
O

W
N

-
B

R
O

W
N

(8
)

W
IN

C
H

D
O

W
N

-
W

H
IT

E
(6

)

R
O

T
A

T
IO

N
R

IG
H

T
-

G
R

A
Y

(7
)

12
V

+
-

B
L

U
E

(1
0)

12
V

+
-

B
L

U
E

(1
0)

4
2

22
15

2
D

P
D

T
M

O
M

E
N

T
A

R
Y

T
O

G
G

L
E

S
W

IT
C

H

4



















 



 



 

 

 

LIMITED WARRANTY POLICY 
 

This limited policy warrants new products of Venturo to be free from defects in material and 
workmanship for a period of one (1) year from date of original installation. This warranty covers:  
 

♦ Repair or replacement of product 

♦ Labor to repair or replace product 

♦ Freight to return and/or replace product 
 
We shall not be liable for any contingent liabilities arising out of the improper function of any products.  
Warranty shall become void if the product is improperly installed, modified, damaged, abused or used 
for application other than intended use. 
 
 

WARRANTY CLAIMS 
 

Venturo Manufacturing, Inc. will make a good faith effort for prompt correction or other adjustment with 
respect to any product, which proves to be defective after our inspection and within the warranty 
period. Before any repairs are attempted or before returning any product, your Venturo Distributor is 
required to obtain a warranty claim number. This number is necessary for any claim to be considered.  
To obtain a warranty claim number, Venturo requires the model and serial number. Only authorized 
Venturo Distributors can perform warranty. For the name and address of your local Venturo Distributor 
call the Warranty Claim Department – 513-772-8448.  

 
WARNING – It is the responsibility of the installer to ensure the installation is completed according to 

the manufacturer’s recommendations, ensure the ultimate user understands how to operate product in 
a safe manner, and understands the need for regular service and maintenance by an authorized 
Venturo Distributor. No modifications or alterations may be made to any Venturo products without the 
expressed written consent of the manufacturer. Reinstallation of any Venturo product must be done by 
an authorized Venturo Distributor, to the standards of the industry; including maintenance, service and 
affixing of all instruction, safety and warning decals. Users should again be instructed as to the safe 
operation at time of delivery. Maintenance, service, operation and safety warning decals are available 
on request from Venturo Manufacturing, Inc.  
 
 

VENTURO MANUFACTURING, INC 
DIVISION OF COLLINS ASSOCIATES, INC 

12110 BEST PLACE – CINCINNATI, OHIO 45241 
513-772-8448 

www.venturo.com 
 

 
        12-00073A 

  
 




